
Page 1 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 1 of 78 
 

Minutes of the 449th meeting of the State Level Expert Appraisal Committee held on 13/11/2018 

at Committee Room, Gujarat Pollution Control Board, Sector 10-A, Gandhinagar. 

The 449h meeting of the State Level Expert Appraisal Committee (SEAC) was held on 13th November 

2018 at Committee Room, Gujarat Pollution Control Board, Sector 10-A, Gandhinagar. Following 

members attended the meeting: 

1. Dr. Dinesh Misra, Chairman, SEAC 

2. Shri S. C. Srivastav, Vice Chairman, SEAC 

3. Shri V. N. Patel, Member, SEAC 

4. Shri R. J. Shah, Member, SEAC 

5. Dr. V. K. Jain, Member, SEAC 

6. Shri K. C. Mistry, Secretary, SEAC 
[...]
 During operation stage, leakage through valves/pumps, leakage and emission from open drum 

containing chemicals, open feeding, storage tanks, etc. will be major sources of fugitive emissions 

and VOCs. Excess use of solvent/s may also results fugitive emission from the process vessels. 



Page 27 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 27 of 78 
 

• Solid raw material charging will be done through closed system.  

• Entire process will be carried out in the closed reactors with proper maintenance of pressure 

and temperature. 

• Close feeding system will be provided for centrifuges. Centrifuge and filtrate tank vents will be 

connected to vent chillers. 

• Fugitive emission over reactors, formulation areas, centrifuges, chemical loading, transfer area, 

will be collected through hoods and ducts by induced draft and controlled by scrubber/dust 

collector. 

• Emphasis will be given to solvent management/solvent loss prevention. 

• Control by having proper scrubbing system. 

• Condenser to trap VOC. 

• Enclosures to chemical storage area, collection of emission from loading of raw materials in 

particular solvents through hoods and ducts by induced draft, and control by scrubber/dust 

collector to be ensured. 

• Proper maintenance schedule will be adhered to avoid emissions through flange joints, pump 

seals etc.  

• Minimum number of flanges, joints and valves in pipelines.  

• Proper gland packing will be maintained for pumps and valves and to the extent possible 

pumps with mechanical seal.  

• All the raw materials will be pneumatically transfer to the reactor. 

• All rotating equipments like pumps will be installed with mechanical seals to arrest any sort of 

emissions.  

• A regular preventive maintenance schedule will be in place to replace or rectify all gaskets and 

joints etc. as a part of ISO systems to ensure no fugitive emissions take place. 

• Periodic monitoring of work area will be carried out to check the fugitive emission. 

• Solvent tank vents will be connected to vent chillers. 

• Adequate ventilation will be provided. 

• Airborne dust at all transfers operations/ points will be controlled either by spraying water or 

providing enclosures. 

• Breather valves will be provided on solvent tanks. 

 

• During the meeting dated 13/11/2018, technical presentation made by project proponent.  

• Salient features of the project submitted by PP are as mentioned above. 

Observation:  

• This proposal is for expansion of existing unit and for now proposes for synthetic organic chemical 

product. This unit is having valid CC&A for existing unit. Copy of CC&A, CC&A compliance report is 



Page 28 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 28 of 78 
 

submitted.  

• Total water consumption will be 23.8 KLD. Total wastewater generation will be 20.1 KLD. After 

proposed expansion, Industrial effluent will be treated in ETP and treated effluent will be sent to 

Common MEE of M/s ACPTCL for further treatment and disposal. 

• Natural gas will be used as fuel for boiler. 

• Adequate APCM will be provided with process vents. 

• Hazardous waste management will be as per the HW Rules. 

• The baseline environmental quality has been assessed for various components of the environment 

viz. air, noise, water, biological and socioeconomic aspect. The baseline environmental study has 

been conducted for the study area of 10 km radial distance from project site for the period March 

2017 to May 2017. Ambient Air Quality monitoring was carried out for PM10, PM2.5, SO2, NOx, O3, 

Pb, NH3, CO, C6H6, BaP, As, Ni, HCl, Cl2, HBr, HC and VOC at nine locations, including the project 

site. Values conform to the prescribed standards for Ambient Air Quality. The incremental Ground 

Level Concentration (GLC) has been computed using ISCST3. The resultant concentrations are 

within the NAAQS. The modelling study proved that the air emissions from the proposed plant would 

not affect the ambient air quality of the region in any significant manner. The ambient air quality 

around the proposed project site will remain within the National Ambient Air Quality Standards 

(NAAQS). 

• The results of Ground Water Sample are found to be within the norms prescribed in GPCB 

Standards. The results of Surface Water Samples are found to be within the norms prescribed in 

GPCB Standards. 

• Risk assessment including prediction of the worst-case scenario and maximum credible accident 

scenarios has been carried out. The detail proposed safeguard measures including On-Site / Off-Site 

Emergency Plan has been covered in the RA report. 

Discussions & Conclusion: 

The proposal is for expansion. Compliance of CCA conditions, action taken by GPCB were deliberated at 

length. PP mentioned that there is no SCN or closure issued by the GPCB. It is further noted that PP 

proposes to follow zero liquid discharge for existing as well as proposed industrial waste water generation. 

PP mentioned that existing steam boiler of 600 kg/hr capacity will be replaced by new steam boiler having 

capacity of 1000 kg/hour. Referring to the product profile, PP mentioned that spent HCL is generating from 

the product Cyproheptadine HCl which will be dropped hence there will not be generation of spent HCL. 

Committee deliberated for the hazardous chemicals storage methods with incompatibility criteria to prevent 

safety hazards. Further committee asked PP to submit the details of environmental cost benefits addressed 

under the TOR 44 under Air emission chapter of Rs 1,40,000 by pursuing the best available technology and 

revised EMP addressing budgetary provision of capital and recurring cost with details of each components. 

PP was asked to conduct need based analysis for following CER and submit the detailed outlay of CER for 



Page 29 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 29 of 78 
 

the coming years after performing need based analysis. Committee deliberated the TOR issued to the PP. 

After deliberation, PP was asked to submit following details and it was unanimously decided to 

consider the proposal in one of the upcoming SEAC meeting after submission of the said details. 

1. Addendum to EIA mentioning surrendering of Cyproheptadine HCl and its associated impacts. 

2. Revised EMP with details of environmental cost benefits addressed under the TOR 44 for Air 

emission chapter of Rs 1,40,000 by pursuing the best available technology and  budgetary provision 

of capital and recurring cost with details of each components. 

3. Need based budgetary outlay of CER as per the OM of MOEF&CC dated 01/05/2018. 

8. IA/GJ/IND2/62351/2017 M/s. Amar Pigments 

Plot No. 3012-3013 , Phase-III, GIDC, Panoli 

– 394 116, Dist: Bharuch, Gujarat 

Appraisal 

Project / Activity No.:  5(f) 

Project status: Expansion 

• PP has submitted online application vide no. IA/GJ/IND2/62351/2017 dated 07/09/2018 for obtaining 

Environmental Clearance. 

• MoEF&CC has issued TOR to PP vide letter no J-11011/92/2017-IA.II(I) vide dated 10/07/2017. 

• Project proponent has submitted EIA Report prepared by M/s. Aqua Air Environmental Engineering 

Pvt. Ltd based on the TOR issued by MoEF&CC. 

• This is an expansion of synthetic organic chemicals plant and proposed for products as tabulated 

below: 

Sr. 

No.  

Name of the Products CAS no. /CI 

no.  

Quantity 

MT/Month 

End-use of products 

Existing Additional 

Proposed 

Total 

1 Pigment Beta Blue 147-14-8 3.5 -- -- In Ink and Paints 

2 α-Ph nyl-2 Pyridyl 

Acetonitrile 

5005-36-7 -- 40 40 For organic preparation 

3 α-Phenyl-2-Pyridyl 

Acetamide 

7251-52-7 -- For organic preparation 

4 L-(+) 4-Nitro Tartranilic 

Acid 

60908-35-2 -- For organic preparation 

5 9-Methyl-1,2,3,9-

Tetrahydro-4H-

27387-31-1 -- For organic preparation 



Page 30 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 30 of 78 
 

Carbazol-4-One 

6 2,2’,4’-Trichloro 

Acetophenone 

4252-78-2 - For organic preparation 

7 1-(2,4-Dichloro Phenyl)-

2-(1H-Imidazol-yl) 

Ethanol 

24155-42-8 - For organic preparation 

8 Ritanilic Acid 19395-41-6 - For organic preparation 

9 α-Phenyl-2-Piperidyl 

Acetamide 

19395-39-2 - For organic preparation 

10 P-Chloro 

Benzophenone 

134-85-0 - For organic preparation 

11 P-Chlorobenzhydryl 

Chloride 

134-83-8 - For organic preparation 

12 p-Chlorobenzhydryl 

Piperazine 

303-26-4 - For organic preparation 

13 2-[4-(4-

Chlorobenzhydryl)-1-

Piperazinyl] Ethanol 

109806-71-5 - For organic preparation 

14 Lamotrigine 84057-84-1 - Anticonvulsant 

15 Roxithromycin EP/BP 80214-83-1 - Antibacterial  

 TOTAL 3.5 40 40  

 

 

• The project falls under Category B of project activity 5(f) as per the schedule of EIA Notification 2006. 

• PP was called for presentation in the SEAC meeting dated 13/11/2018. 

• Salient features of the project are as under: 

Sr. 

no.  

Particulars Details 

A Total cost of Proposed Project  

(Rs. in Crores):  

 

Existing: 3.75 

Proposed: 3.75 

Total:  7.50 

B Total Plot area  

( sq. meter) 

Existing: 1000 Sq. m. 

Proposed: 1000 Sq. m. 

Total: 2000 Sq. m. 

 Green belt area 

( sq. meter) 

Existing: 160.32 Sq. m. 

Proposed: 39.68 Sq. m. 



Page 31 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 31 of 78 
 

Total: 200 Sq. m. 

C Employment generation Existing: 40 

Proposed: 10 

Total: 50 

D Water 

i 

 

Source of Water Supply 

(GIDC Bore well, Surface water, Tanker supply etc...) 

GIDC Water Supply 

Status of permission from the concern authority. 

 

Unit has obtained permission from GIDC for 

water supply vide letter no 

NO/GIDC/DEE/PNL/1357 dated 21/01/2017. 

ii Water consumption (KLD) 

  Existing  

KLD 

Proposed 

(Additional)  

KLD 

Total after 

Expansion 

KLD 

Remarks 

(A) Domestic  1 1 2  

(B) Gardening Nil 1 1  

(C) Industrial  

          Process 1.5 20 21.5  

Washing 11 1 12  

Boiler 1.5 0.5 0.2  

Cooling Nil 0.5 0.5  

Others Nil Nil Nil  

Industrial Total 14 22 36  

Grand Total (A+B+C) 15 24 39  

1) Total water requirement for the project: 39 KLD 

2) Quantity to be recycled: 0 KLD 

3) Total fresh water requirement: 39 KLD 

iii Waste water generation (KLD) 

 Category Existin

g 

KLD 

Proposed 

(Additional)  

KLD 

Total after 

Expansion 

KLD 

Remarks 

(A) Domestic  0.7 0.7 1.4  

(B) Industrial  

          Process 1.2 11 12.2  

Washing 11 1 12  



Page 32 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 32 of 78 
 

Boiler 0.2 0.1 0.3  

Cooling Nil 0.3 0.3  

Others Nil Nil  Nil  

Total Industrial 

waste water  

12.4 12.4 24.8  

 

iv Treatment facility within premises with capacity  [For existing and Proposed]  

[In-house ETP (Primary, Secondary, Tertiary), MEE, Stripper, Spray Dryer, STP etc.. 

M/s. Amar Pigments shall have an Effluent treatment plant consisting of primary unit. The details of 

ETP are as follows: 

DETAILS OF EXISTING ETP  

STREAM I (EXISTING LOW COD & TDS STREAM) = 12.4 KL/DAY 

First all non-toxic and biodegradable streams (low & medium COD & TDS) of wastewater shall pass 

through Oil & Grease Trap(OGT-01)where floating oil and grease shall be removed from the 

wastewater from the top. Then effluent shall be collected in Equalization cum Neutralization Tank-

1(ENT-01) where addition and stirring of Caustic solution is done to maintain neutral pH of 

wastewater from Caustic Dosing Tanks as per requirement by gravity. Mixer is provided in the Tank 

all suspended solids in suspension and to provide proper mixing. Then after, equalized wastewater 

shall be pumped to Flash Mixer-1 (FM-01) by gravity. Alum and Polyelectrolyte shall be dosed from 

Alum Dosing Tank and Polyelectrolyte Dosing Tank respectively by gravity into FM-1 to carry out 

coagulation by using a Flash Mixer. Then after, coagulated wastewater shall be settled in Primary 

Settling Tank. Clear supernatant is collected in Treated Effluent Sump-1 (TES-01) before sent to 

CETP of PETL, Panoli for further treatment. 

DETAILS OF PROPOSED ETP  

Stream II (Low COD & TDS Stream) = 12.4 KL/Day 

Additional non-toxic streams of wastewater shall be collected Equalization cum Neutralization Tank-

2 (ENT-02) where caustic is added from Caustic Dosing Tank to maintain neutral pH of wastewater. 

Mixer is provided in ENT-01 to keep all suspended solids in suspension and to provide proper 

mixing. 

Then after, equalized wastewater shall be pumped to Flash Mixer-2where Alum and Polyelectrolyte 

shall be dosed from Alum Dosing Tank and Polyelectrolyte Dosing Tank respectively by gravity to 

carry out coagulation by using a Flash Mixer. Then after, coagulated wastewater shall be allow to 

settle in Primary Settling Tank-2(PST-02). Clear supernatant is collected in Treated Effluent Sump -

02 (TES-02) before sent to common MEE facility of M/s ACPTCL for further treatment and disposal.  

v Mode of Disposal & Final meeting point 

Domestic:  1.4 KL/Day domestic wastewater will be disposed through Septic Tank/Soak Pit. 

Industrial: 1) Existing Industrial Effluent (12.4 KL/Day) will be treated in ETP (neutralized) and 



Page 33 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 33 of 78 
 

then disposed off to CETP of M/s. PETL, Panoli for further treatment and disposal. 

2) Additional Industrial Effluent of Low COD & TDS Stream (12.4 KL/Day) will be 

treated in ETP (neutralized) and then disposed off to Common MEE of M/s ACPTCL, 

Ankleshwar for further treatment and disposal. 

vi In case of Common facility (CF) like CETP, Common Spray dryer, Common MEE, CHWIF etc.  

 Name of Common facility 

CETP membership of M/s. PETL, Panoli and Common MEE membership of M/s. ACPTCL, 

Ankleshwar. 

Membership of Common facility (CF) 

Unit has obtained membership of CETP of M/s. PETL, Panoli vide letter no. PETL/17/2016 dated 

29/12/2016 and Common MEE membership of M/s. ACPTCL, Ankleshwar vide letter no 

ACPTCPL/1300000111/2018-19/12 dated 13/05/2018. 

vii Simplified  water balance diagram with reuse / recycle of waste water 

 



Page 34 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 34 of 78 
 

 

Domestic 

2 KL/Day 

Boiler 

2 KL/Day 

 

Washing 

12 KL/Day 

 

Water Consumption 

39 KL/Day 

Domestic  

1.4 KL/Day 

 

Cooling 

0.5 KL/Day 

 

Wastewater 

24.8 KL/Day 

Boiler 

0.3 KL/Day 

 

Washing 

12 KL/Day 

 

Cooling 

0.3 KL/Day 

 

Process 

21.5 KL/Day 

 

Process 

12.2 KL/Day 

Gardening 

1 KL/Day 

 

Additional �12.4 KL/Day 

 Common MEE of M/s. 

Ankleshwar Cleaner Process 

Technology Centre Pvt. Ltd. 

(ACPTCL), Ankleshwar  

 

Septic Tank/Soak Pit 

12.4 KL/Day to CETP of 

M/s. PETL, Panoli  
ETP �Primary 

Treatment 

 

 

vii Reuse/Recycle details (KLD)  

[Source of reuse & application area] 

Total reuse 0 KLD 

Source of waste 

water for reuse  

with quantity in 

KLD 

Application area with 

quantity in KLD 

Remarks regarding 

feasibility to reuse i.e. 

w/w characteristics 

(COD, BOD, TDS etc.)  

We shall explore the possibility of recycle or reuse 

- 

E Air 

i Flue gas emission details 

No. of Boilers/TFH/Furnaces/DG sets etc. with capacities viz. TPH, Kcal/hr, MT/hr, KVA etc.  



Page 35 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 35 of 78 
 

Existing & Proposed 

- 

Sr. 

no. 

Source of 

emission 

With 

Capacity  

Stack 

Height 

(meter) 

Type 

of Fuel 

Quantity 

of Fuel  

MT/Day 

Type of 

emissions 

i.e. Air 

Pollutants 

Air 

Pollution 

Control 

Measures 

(APCM) 

1 
Boiler 

(1 TPH) 
15 

Natural 

Gas 

700 

Nm3/day 

SPM, 

SO2, NOx 

Adequate 

Stack 

Height 

2 
DG Set 

(62 KVA) 
8 LDO 

500 

Lit/day 

SPM, 

SO2, NOx 

Adequate 

Stack 

Height 

- 

ii Process gas i.e. Type of pollutant gases (SO2, HCl, NH3, Cl2, NOx etc.) 

Existing & Proposed  

 - 

Sr. 

no. 

Specific Source 

of emission 

(Name of the 

Product & 

Process) 

Type of 

emission 

Stack/Vent 

Height 

(meter) 

Air Pollution 

Control 

Measures 

(APCM) 

1 
Process Vent-1 

(Chlorination) 
HCl 11 

Two Stage Water 

+ Alkali Scrubber 

2 
Process Vent-2 

(Amination) 
NH3 11 Acid Scrubber 

- Worst Case Scenario for HCl gas emission is p-CHLORO BENZOPHENONE  

- Worst Case Scenario for NH3 gas emission is α-Phenyl-2-Pyridyl Acetonitrile  

iii Fugitive emission details with its mitigation measures. 

 Following measures will be adopted to prevent and control fugitive emissionsA 

1. Airborne dust at all transfers operations/ points will be controlled either by spraying water or 

providing enclosures.  

2. Raw materials loading and unloading will be done in covered area 

3. Care will be taken to store construction material properly to prevent fugitive emissions, if any. 

4. Regular maintenance of valves, pumps, flanges, joints and other equipment will be done to 



Page 36 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 36 of 78 
 

prevent leakages and thus minimizing the fugitive emissions of VOCs.  

5. Entire process will be carried out in the closed reactors with proper maintenance of pressure 

and temperature. 

6. Periodic monitoring of work area will be carried out to check the fugitive emission. 

7. Breather valves will be provided on solvent tanks. 

8. To eliminate chances of leakages from glands of pumps, mechanical seal will be provided at 

all solvent pumps. 

9. Close feeding system will be provided for centrifuges. Centrifuge and filtrate tank vents will 

be connected to vent chillers. 

10. Minimum number of flanges, joints and valves in pipelines.  

11. Enclosures to chemical storage area, collection of emission from loading of raw materials 

in particular solvents through hoods and ducts by induced draft, and control by scrubber / 

dust collector to be ensured. 

12. Adequate ventilation will be provided. 

13. Periodic monitoring of work area will be carried out to check the fugitive emission as per 

the norms of Gujarat Factory Rules. 

F Hazardous waste  

(as per the Hazardous and Other Wastes (Management and Transboundary Movement) Rules 2016. 

Existing & Proposed 

i  

Sr. 

no. 

Type/ 

Name of 

Hazardo

us 

waste 

Specific 

Source of 

generation 

(Name of 

the 

Activity,  

Product 

etc.) 

Categor

y and 

Schedul

e as per 

HW 

Rules.  

Quantity 

(MT/Annum) 

 

Management of HW 

Existin

g 

Prop

ose

d 

Total 

1 
ETP 

Waste 
ETP 

Sch-I/ 

35.3 

0.20 119.

8 

120 Collection, Storage, 

Transportation & Sent 

to TSDF site of M/s. 

PSWML, Panoli or 

M/s. BEIL, Ankleshwar 

2 Used Oil 

Equipment 

and 

Machinery 

Sch-I/ 

5.1 

20.04 195.

96 

216 Collection, Storage, 

Transportation &Sale 

to registered re-



Page 37 of 78 

 

449th meeting of SEAC-Gujarat, Dated 13.11.2018 

Page 37 of 78 
 

processor or used for 

lubrication within 

premises 

3 
Spent 

Catalyst 

Process (α-

Phenyl-2-

Piperidyl 

Acetamide) 

Sch-I/ 

28.2 

-- 4.8 4.8 Collection, Storage, 

Transportation and 

sent to registered 

regenerator 

4 

Empty 

Bags 

Raw 

Material 

and Storage 

Sch-I/ 

33.1 

16.2 25.8 42 Collection, Storage, 

Transportation, 

Decontamination & 

sale to registered 

vendors 

5 

Discarde

d 

Containe

rs 

Raw 

Material 

and Storage 

Sch-I/ 

33.1 

-- 3.6 3.6 Collection, Storage, 

Transportation, 

Decontamination & 

sale to registered 

vendors 

6 

Discarde

d Liners 

 

Raw 

Material 

and Storage 

Sch-I/ 

33.1 

-- 6 6 Collection, Storage, 

Transportation, 

Decontamination & 

sale to registered 

vendors 

7 

Distillatio

n 

Residue 

Distillation 

Unit 

Sch-I/ 

36.1 

-- 96 96 Collection, Storage, 

Transportation & Sent 

to Cement industries 

for Co-Processing or 

Common Incineration 

of M/s. SEPPL, Dahej 

or M/s. BEIL, 

Ankleshwar 

8 

Aluminiu

m 

Chloride 

Soln. 

(25%) 

Process (2, 

2’, 4’-